



5214

| Parts List |       |           |                                   |     |                                     |          |
|------------|-------|-----------|-----------------------------------|-----|-------------------------------------|----------|
| Ref        | Class | Part      | Description                       | Qty | Comment                             | Footnote |
| 1          | 3411  | 821773A 3 | CLAMP BRACKET                     | 1   | (Port Short)(1 Lower Mounting Hole) |          |
| 1          | 3411  | 821773T 1 | CLAMP BRACKET                     | 1   | (Port Long)(3 Lower Mounting Holes) |          |
| 2          | 3412  | 821774T 6 | CLAMP BRACKET                     | 1   | (Starboard Short)                   |          |
| 2          | 3412  | 821774T 8 | CLAMP BRACKET                     | 1   | (Starboard Long)                    |          |
| 3          | 10    | 818883A 1 | THUMB SCREW ASSEMBLY              | 2   | (Manual)                            |          |
| 4          |       | NSS       | NOT SOLD SEPARATE, Hand           | 2   |                                     |          |
| 5          |       | NSS       | NOT SOLD SEPARATE, Rivet          | 2   |                                     |          |
| 6          | 12    | 818884    | WASHER                            | 2   | (Manual)                            |          |
| 7          | 10    | 76804 2   | SCREW, Hex Shoulder               | 2   | (Manual)                            |          |
| 8          |       | 822401 1  | CAP                               | 1   |                                     |          |
| 9          | 17    | 25810     | PIN                               | 1   |                                     |          |
| 10         | 23    | 86637     | BEARING                           | 1   |                                     |          |
| 11         | 17    | 822400 2  | PIN                               | 1   |                                     |          |
| 12         | 11    | 40140     | NUT, (M10)                        | 1   |                                     |          |
| 13         | 12    | 40023 19  | WASHER                            | 1   |                                     |          |
| 14         |       | 825271 1  | ANODE                             | 1   |                                     |          |
| 15         | 12    | 29245     | WASHER, (.281 x .500 x .060)      | 2   |                                     |          |
| 16         | 10    | 40003 30  | SCREW, (M6 x 25)                  | 2   |                                     |          |
| 17         | 16    | 823656    | STUD, (M10 x 277)                 | 1   |                                     |          |
| 18         | 23    | 824952    | SPACER                            | 1   |                                     |          |
| 19         | 11    | 826711 17 | NUT, (.500-20)                    | 4   | (Long)                              |          |
| 19         | 11    | 826711 17 | NUT, (.500-20)                    | 2   | (Short-Top)                         |          |
| 19         | 11    | 40137 10  | NUT (M10 x 1.5)                   | 2   | (Short-Bottom)                      |          |
| 20         | 12    | 28421     | WASHER, (1.5 x 3.05 x 0.13) SS    | 4   | (Long)                              |          |
| 20         | 12    | 28421     | WASHER, (1.5 x 3.05 x 0.13) SS    | 2   | (Short-Top)                         |          |
| 20         | 12    | 40023 19  | WASHER                            | 2   | (Short-Bottom)                      |          |
| 21         | 10    | 814259    | SCREW, (.500-20 x 4.00)           | 4   | (Long)                              |          |
| 21         | 10    | 814259    | SCREW, (.500-20 x 4.00)           | 2   | (Short-Top)                         |          |
| 21         | 10    | 826110    | SCREW                             | 2   | (Short-Bottom)                      |          |
| 22         |       | 19624A 1  | SEAL KIT                          | 1   |                                     |          |
| 23         | 25    | 29619     | O-RING, (.583 x .103)             | 1   |                                     |          |
| 24         | 23    | 78861     | SPACER                            | 1   |                                     |          |
| 25         | 11    | 40140     | NUT, (M10)                        | 1   |                                     |          |
| 26         | 12    | 40023 19  | WASHER                            | 1   |                                     |          |
| 27         | 17    | 821457A 1 | TILT LOCK PIN                     | 1   | (Work)                              |          |
| 28         | 17    | 853923A 1 | PIN                               | 1   | (Manual Trim)                       |          |
| 29         | 24    | 821461    | SPRING                            | 1   |                                     |          |
| 30         |       | 822409    | LEVER, Shallow Water Drive        | 1   |                                     |          |
| 31         | 17    | 25319     | PIN, (.125 x 0.75 Inches)         | 1   |                                     |          |
| 32         | 23    | 824858    | BUSHING, PLASTIC                  | 1   |                                     |          |
| 33         |       | 828580    | ROD, Plastic, Shallow Water Drive | 1   |                                     |          |